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Owing to highly conductive solid ionic conductors, all-solid-state batteries attract significant attention as
promising next-generation energy storage devices. A lot of research is invested in the search and optimization
of solid electrolytes with higher ionic conductivity. However, a systematic study of an interlaboratory
reproducibility of measured ionic conductivities and activation energies is missing, making the comparison of
absolute values in literature challenging. In this study, we perform an uncertainty evaluation via a Round Robin
approach using different Li-argyrodites exhibiting orders of magnitude different ionic conductivities as
reference materials. Identical samples are distributed to different research laboratories and the conductivities
and activation barriers are measured by impedance spectroscopy. The results show large ranges of up to 4.5
mScm™" in the measured total ionic conductivity (1.3 -5.8 mScm™ for the highest conducting sample, relative
standard deviation 35 - 50% across all samples) and up to 128 meV for the activation barriers (198 - 326
meV, relative standard deviation 5 - 15%, across all samples), presenting the necessity of a more rigorous

methodology including further collaborations within the community and multiplicate measurements.
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Synthesis procedure

Five different Li-argyrodites, Lis.cPo.4Geo.sSsI, LisPSsCl, LisPSsBro.7510.25, LisPSsBro.2s5l0.75, and LigPSsl, were synthesized at Justus Liebig
University Giessen as follows and delivered to collaborators to perform the Round Robin test on the total ionic conductivities and the
activation energies. A stoichiometric amount of precursors, Li>S (Merck, 99.9%), P>Ss (Merck, 99%), LiCl (Merck, 99.9%, anhydrous),
LiBr (Merck, 99.9%, anhydrous), Lil (Merck, 99.999%, anhydrous), GeS (Alfa Aesar, 99.99%), and Sg (Acros Organics, 99.999%,
sublimated), was mixed with mortar and pestle, pelletized with a hand press, and vacuum-sealed in ampules. Before loading the samples,
all ampules were carbon coated and vacuum-dried at 800 °C for 2 hours to remove any trace of moisture. The samples in sealed ampules
were annealed at 550 °C for two weeks to complete the desired reactions. All the obtained samples were hand ground for 15 min to obtain
a homogeneous powder. The phase purities of the resulting powders were confirmed by X-ray diffraction as shown in Figure S1. The
homogeneous powders were then separated into glass vessels, triple-sealed with pouch bags, and shipped to the groups participating in this
study.

In general, all participating groups densified the obtained samples into pellets either uniaxially or isostatically, followed by contacting with
their electrode material of choice. The ionic conductivities of the resulting pellets were measured using impedance spectroscopy over a
certain temperature and frequency range. The specific experimental conditions for each group are summarized in Tables S1 — S10. All the

activation energy calculated based on 0;,,T = gyexp (— :—aT), where oo and kg are the temperature-independent Arrhenius prefactor and
B

Boltzmann constant.

Table S1. Sample identification, lattice parameters and theoretical densities based on the crystallographic information

Sample ID (1) (2) 3) 4) (5)
Chemical Formula Li6,6P0,4G60_6SSI Li6P85C1 LisPSsBl‘ojsIo_zs LisPSsBI‘o,zsIon LisPSsI
Lattice parameters (A) 10.2613(2) 9.85910(10) 10.0536(2) 10.1197(2) 10.14190(7)
Theoretical densities (g cm™) 2.42 1.86 2.12 2.24 2.29
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Figure S1: Powder X-ray diffraction patterns of all the synthesized materials after homogenization. All synthesized materials were
confirmed to be uniform and sufficiently pure before the Round Robin test.



Table S2. Sample preparation and measuring conditions

Dataset A B C D E F G H
Pressing Method |  Uniaxial Uniaxial Uniaxial Uniaxial [sostatic Uniaxial Uniaxial Uniaxial
Pre-pressing 380 375 370 720 325 275 441 see Table S9
pressure (MPa)
Electrode diameter 10 10 6 see Table S5 8.2 6 12.7 5
(mm)
Frequency (max) 7 MHz 1 MHz 7 MHz 10 MHz 7 MHz 1 MHz 2 MHz 3 MHz
(min) 0.1 Hz 0.1 Hz 10 Hz 0.1 Hz 0.1 Hz 0.1 Hz 1 Hz 0.1 Hz
Excitation Voliage 10 10 100 50 10 5 50 see Table S10
(mV)
Contacting material St:g:ss St:g:ss Ti Au (sputtered) Au (sputtered) Au (sputtered)  Stainless steel ~ Stainless steel
Temperature range -40to 60 °C 90 t0 90 °C -10to 60 °C 30 to 100 °C -40 to 60 °C -140 to 60 °C 20 t0 100 °C
T 10 degrees 5 decrees 10 degrees 15 degrees 10 degrees 20 degrees 5 deorees see Table S10
“@ | incl. 25 °C & incl. 25 °C *) incl. 25 °C incl. 25 °C &
Pressure during 50 unknown 75 None None unknown 315.2 10
measurement (MPa)
Biologic
Biologic SP150; Biologic Novocontrol
Instrument | SP300; oo, DIl Solartron 1260 SP300; Alpha-AK Bologic
VMP300 > VMP300 p p .
Metrohm analyzer
Autolab

(*) the ionic conductivity at 25 °C was extrapolated form the Arrhenius relation in the conductivity as seen in Figure S10



Reported ionic conductivities at 25 °C (o25) and activation barriers (E,) for all samples and additional sample-dependent parameters needed
to extract such values. Values highlighted in blue were calculated by the organizing group based on the reported values. The cell constant
was calculated from the ratio of the sample thickness and the electrode area. The relative density is calculated by taking the ratio of the

reported geometric density of the pelletized powder and the crystallographic density of the compound obtained with X-ray diffraction.

Table S3. Dataset A — Reported values

Sample ID Loading  Thickness Density Relative 025 Ea Cell constant
(mg) (mm) (g/cm®) density (%) (mS/cm) (eV) (cm™)
(@) 250 1.70 1.87 77 3.28 0.235 0.22
2 200 1.69 1.51 81 1.79 0411 0.22
3 250 1.70 1.87 88 0.382 0.363 0.22
4 200 1.32 1.93 86 0.00945 0.379 0.17
&) 165 1.15 1.83 80 0.00129 0.395 0.15
Table S4. Dataset B — Reported values
Sample Loading Thickness Density Relative 025 Eq Cell constant
1D (mg) (mm) (g/cm’) density (%) (mS/cm) (eV) (cm!)
@)) 100 0.656 1.94 80 5.57 0.198 0.08
2) 100 0.795 1.60 86 1.53 0.399 0.10
3 100 0.708 1.80 85 0.268 0.332 0.09
4 100 0.655 1.94 87 0.00930 0.451 0.08
(5) 100 0.707 1.80 79 0.00127 0.433 0.09
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Table SS. Dataset C — Reported values

Sample Loading Thickness Density Relative 025 Eq Cell constant
1D (mg) (mm) (g/cm’) density (%) (mS/cm) (eV) (cm!)
@)) 50 0.83 2.13 88 5.7 0.260 0.29
2) 50 1.0 1.77 95 2.6 0.390 0.35
3 50 0.87 2.03 96 0.56 0.400 0.31
) 50 0.78 2.27 101 0.013 0.430 0.28
(5) 50 0.85 2.08 91 0.0016 0.400 0.30

Table S6. Dataset D — Reported values

Sample | Loading  Thickness Electrode Density!  Density’ Relative Relative 025 Ed Ed Cell constant

ID (mg) (mm) diameter (mm)  (g/cni’) (g/cm?®)  density’ (%)  density’ (%)  (mS/em)  (kJ/mol) (eV) (cm!)
25 0.259

) 40.7 1.449 4.09 2.138 2.409 89 88 29 20y (207) 1.41
2) 40.7 1.863 4.10 1.655 1.874 88 89 1.9 33 0.342 1.14
3) 43.5 1.726 4.10 1.909 2.162 88 90 0.31 33 0.342 1.31
4 38.4 1.443 4.09 2.025 2.274 89 90 0.0097 38 0.394 1.10
(5) 39.9 1.495 4.08 2.041 2.323 88 89 0.00065 47 0.487 1.10

!density determined based on the geometric dimensions of the pelletized powders; 2density measured experimentally using a gas pycnometer; >ratio of the reported

densities; “calculated ratio between density! and the crystallographic density, *activation energies reported and obtained using o;,,T = 0yexp (— %), Sactivtion

energies converted to €V by organizing group, which are the values used for the statistics. “The value in the bracket is the activation energy obtained upon cooling.

Table S7. Dataset E — Reported values

Sample Loading Thickness Density Relative 025 Ea Cell constant
1D (mg) (mm) (g/cm’) density (%) (mS/cm) (eV) (cm!)
@)) 248 1.75 1.96 81 2.60 0.28 0.33
2) 200 1.76 1.55 83 2.14 0.38 0.33
3 250 2.00 1.67 79 0.333 0.34 0.38
4 200 1.60 1.73 77 0.0122 0.38 0.30
(5) 196 1.40 1.95 85 0.00150 0.40 0.27




Table S8. Dataset F — Reported values

Sample Loading Thickness Density Relative 025 Eq Cell constant
1D (mg) (mm) (g/cm’) density (%) (mS/cm) (eV) (cm!)
(-1 40.5 0.714 2.00 83 1.21 0.327 0.25
(H-2 46.9 0.830 2.00 83 1.53 0.325 0.29
Average 1.37 0.326
St Dev 0.23 0.001
(2)-1 66.8 1.503 1.57 84 0.418 0.397 0.53
(2)-2 51.5 1.160 1.57 84 0.469 0.391 0.41
Average 0.443 0.394
St Dev 0.036 0.004
(3)-1 59.7 1.173 1.79 84 0.156 0.368 0.41
(3)-2 107.5 2.113 1.80 85 0.172 0.368 0.74
Average 0.164 0.368
St Dev 0.011 0
4)-1 51.2 0.953 1.90 85 0.00609 0.373 0.34
(4)-2 63.2 1.170 1.91 85 0.0057 0.372 0.41
Average 0.00589 0.3725
St Dev 0.00027 0.0007
(5)-1 84.7 1.506 1.99 87 0.000647 0.408 0.53
(5)-2 53.5 0.955 1.98 86 0.000608 0.401 0.34
Average 0.000627 0.404
St Dev  0.000027 0.005
Table S9. Dataset G — Reported values
Sample Loading Thickness Density Relative 025 Eq Cell constant
1D (mg) (mm) (g/cm’) density (%) (mS/cm) (eV) (cm)
(1) 300 1.09 2.16 89 5.85 0.236 0.09
2 300 1.40 1.70 91 2.98 0.352 0.11
3) 300 1.19 1.99 94 0.560 0.329 0.09
O] 300 1.19 1.99 89 0.0162 0.374 0.09
(5) 300 1.16 2.05 90 0.00296 0.393 0.09




Table S10. Dataset H — Reported values

Sample | Loading  Thickness  Density Relative 025 Ea Cell constant Excitation Pressure  Temperature
1D (mg) (mm) (g/cm’)  density (%)  (mS/cm) (eV) (cm) voltage (mV) (MPa) range (°C)
(-1 27 0.70 1.96 81 4.2 0.225 0.36 10 1000 -20-25
(-2 20.7 0.65 1.62 67 22 0.289 0.33 10 1000 -20-25
(1)-3 23.3 0.60 1.98 82 2.33 0.208 0.31 20 1000 -20-25
Average 2.91 0.241
St Dev L12 0.043
(2)-1 22.6 0.75 1.53 82 0.88 0.420 0.38 10 1000 -20-25
(2)-2 19.8 0.65 1.55 83 0.6 0.478 0.33 10 2000 -20-25
(2)-3 144 0.50 1.47 79 0.42 0.469 0.25 10 1000 -15-25
Average 0.63 0.456
St Dev 0.23 0.031
(3)-1 22.7 0.80 1.45 68 0.16 0.343 0.41 50 1000 -20-25
3)-2 24.5 0.70 1.78 84 0.28 0.319 0.36 50 1000 -20-25
(3)-3 21.3 0.65 1.67 79 0.13 0.361 0.33 50 1000 -20-25
Average 0.190 0.341
St Dev 0.079 0.021
4)-1 22.0 0.60 1.87 83 0.00649  0.369 0.31 50 2000 25-175
4)-2 214 0.65 1.68 75 0.00486  0.376 0.33 50 2000 25-175
(4)-3 18.4 0.50 1.87 83 0.00549  0.375 0.25 50 2000 25-175
Average 0.00561 0.373
St Dev 0.00082  0.004
(5)-1 28.7 0.75 1.95 85 0.002817  0.409 0.38 50 2000 25-175
(5)-2 27.4 0.80 1.74 76 0.001602  0.424 0.41 50 1500 25-175
(5)-3 23.9 0.65 1.87 82 0.002319  0.425 0.33 50 2000 25-175
Average 0.00224  0.419
St Dev 0.00061  0.009
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Figure S6. Nyquist plots and Arrhenius behavior of all samples in dataset E. Values above 1 MHz were not used for fitting the spectra.

S-14



500 3000 8000
4 (1) LiggPo4GesSsl <« 4 (2) LigPSsCl < (3) LigPSsBro7slo 25
a6l ] 2500 |
6000 |
4 2000 <
E 300} { E E
9 q 9 1500 | 9 4000} %
N 200} 1N N
1 < 1 1 4
1000 }
< <
Sl q 2000 5
100} by ] 500 P 4
<
4 i W
0 1 ﬁ 1 1 0 L ?@ 1 1 Il 0 1 1 1
0 100 200 300 400 500 0 500 1000 1500 2000 2500 3000 0 2000 4000 6000 8000
Z' | Ohm Z'/ Ohm Z'/ Ohm
1.0x10° 1x108 .
. ) 0r 4
a4 (4) LigPSsBroslo 75 ] (5) LigPSsl 482
8x10°+ 4 <4§ q
7.5x10%} : o2 < 4 g <
< ‘TE < 44 a <
- |
= E 6xt0°} 2 8 ey 4 ® )
<
25.0x104— 2 X 12 gv  #
N . N 4x105 5 i ® W
< 5B T <4 () R Y
2.5x10%} 4" 1 4 (2) J
sl ety E 2x10°¢ ) 20l <4 (3) o
94 A 4 4 4 4)
i . 4%?1 . of . . . 4% 24t <4 (9 . .
0.0 2.5x10*  5.0x10* 7.5x10*  1.0x10° 0 2x10°  4x10° 6x10° 8x10° 1x10° 3 4 5 6
Z'/ Ohm Z'/ Ohm 1000 T/ K

Figure S7. Nyquist plots and Arrhenius behavior of selected samples in dataset F.
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Figure S8. Nyquist plots and Arrhenius behavior of all samples in dataset G.
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Table S11. Summary of the reported ionic conductivities and activations barriers used for the statistical analysis

Sample 1 2 3 4 5

Group | o5Gfm)  E V) | os(Slem)  Ea(eV) | os(Skem)  Ei(eV) | oos(Slem)  Ea(eV) | oas(Slem)  Ea(eV)

A 0.00328 0.235 0.00179 0.411 0.000382 0363 | 0.000009450 0379 | 0.00000129  0.395

B 0.00557 0.198 0.00153 0.399 0.000268 0332 | 0.000009300 0451 | 0.00000127  0.433

C 0.0057 0.260 0.0026 0.390 0.00056  0.400 | 0.000013000 0430 | 0.0000016  0.400

D 0.0029 0.259 0.0019 0.342 0.00031 0342 | 0.000009700 0394 | 0.00000065  0.487

E 0.0026 0.278 0.00214 0.383 0.000333 0334 | 0.000012200 0376 | 0.0000015  0.397

F 0.00137 0.326 0.0004435  0.394 0.000164 037 | 0.000005895  0.37 | 6.275E-07  0.400

G 0.00585 0.236 0.00298 0.352 0.00056 0329 | 0.000016200 0374 | 0.00000296  0.393

H 0.00291 0.241 0.000633 0.456 0.00019 0341 | 0.000005613 0373 | 0.000002246  0.419

Average | 0.004 0.254 0.0018 0.391 0.0004 0351 | goo0010 0394 | 15ISE-06  0.406

St Dev 0.002 0.037 0.0009 0.035 0.0002 0024 | 0000006  0.0302 | 7.816E-07 0015

Median | 0.00310 0.250 0.00185 0.392 0.000322 03415 | 0.000009575 03775 | 0.000001395  0.400

Max 0.00585 0.326 0.00298 0.456 0.000560 0400 | 0.0000162 0451 | 0.00000296  0.433

Min 0.00137 0.198 0.0004435  0.342 0.000164 0329 | 0.000005613 0373 | 6.275E-07  0.393

Range | 0.00448 0.128 0.0025 0.114 0.000396  0.071 | 0.000010586 0079 | 2.3325E-06  0.040

For the plots shown in Figures S11 to S20, instead of the reported averages for Datasets F and H, the individual parameters of the samples
were used to generate the plots. Therefore, the number of data points increases from 8 to 11.

S-19



(@) Sample 1 (b) Sample 1 (c) Sample 1

0.006 4 0.006 — 0.006

Z 0,004 | SR b A Bl > 0.004 | SRSV h AP = 0.004 | SRR e _____ =

'€ 0.002 4 -4 ¢ 0.0024 - 0.002 -

lonic conductivity / S-cm!
*
lonic conductivity / S-cm’!
*
lonic conductivity / S-cm’!
*

*e
*®
‘0

0.000

T T T T 0.000 T T T T 0.000 T T T T
0 500 1000 1500 2000 50 60 70 80 90 100 0.0 05 1.0 15

Pressure / MPa Relative density / % Cell constant / cm””

(d) Slamplé 1 (e) ISampIe 1 (f) I Samr;le 1

0.006 P 4 0.006 * — 0.006 4

0.004 | SEEVEREPENE IS ® . =

0.004 4 —— —— - ® . = o004 & ]

<,
0.002 *

0.002 - 0.002 . —

lonic conductivity / S-cm’!
lonic conductivity / S-cm’!
lonic conductivity / S-cm’!

<& Au sputtered pellets
@ Press cells with SS/Ti contacts

0.000

T T T T T T T T T 0.000 T T T T 0.000 - T T T T T T
00 02 04 06 08 10 12 14 16 18 20 0 20 40 60 80 100 0 50 100 150 200 250 300 350

Pellet thickness / mm Excitation voltage / mV Pressure during measurement / MPa

Figure S11. Dependence of the reported total ionic conductivity of Sample 1 against (a) pelletizing pressure, (b) relative density of the
sample, (c) cell constant of the sample, (d) thickness of the pellet, (e) excitation voltage used during the measurement and (f) applied
pressure during measurement. For completeness, in the case of (f), if pressure during measurement was unknown it was assumed to be < 1
MPa. The dashed line represents the average value and the shaded area the standard deviation from the average.
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Figure S12. Dependence of the reported activation barrier of Sample 1 against (a) pelletizing pressure, (b) relative density of the sample,
(c) cell constant of the sample, (d) thickness of the pellet, (e) excitation voltage used during the measurement and (f) applied pressure during
measurement. For completeness, in the case of (f), if pressure during measurement was unknown it was assumed to be < 1 MPa. The dashed
line represents the average value and the shaded area the standard deviation from the average.
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Figure S13. Dependence of the reported total ionic conductivity of Sample 2 against (a) pelletizing pressure, (b) relative density of the
sample, (c) cell constant of the sample, (d) thickness of the pellet, (e) excitation voltage used during the measurement and (f) applied
pressure during measurement. For completeness, in the case of (f), if pressure during measurement was unknown it was assumed to be < 1
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Figure S14. Dependence of the reported activation barrier of Sample 2 against (a) pelletizing pressure, (b) relative density of the sample,
(c) cell constant of the sample, (d) thickness of the pellet, (e) excitation voltage used during the measurement and (f) applied pressure during
measurement. For completeness, in the case of (f), if pressure during measurement was unknown it was assumed to be < 1 MPa. The dashed
line represents the average value and the shaded area the standard deviation from the average.
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Figure S15. Dependence of the reported total ionic conductivity of Sample 3 against (a) pelletizing pressure, (b) relative density of the
sample, (c) cell constant of the sample, (d) thickness of the pellet, (e) excitation voltage used during the measurement and (f) applied
pressure during measurement. For completeness, in the case of (f), if pressure during measurement was unknown it was assumed to be < 1
MPa. The dashed line represents the average value and the shaded area the standard deviation from the average.
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Figure S16. Dependence of the reported activation barrier of Sample 3 against (a) pelletizing pressure, (b) relative density of the sample,
(c) cell constant of the sample, (d) thickness of the pellet, (e) excitation voltage used during the measurement and (f) applied pressure during
measurement. For completeness, in the case of (f), if pressure during measurement was unknown it was assumed to be < 1 MPa. The dashed
line represents the average value and the shaded area the standard deviation from the average.
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Figure S17. Dependence of the reported total ionic conductivity of Sample 4 against (a) pelletizing pressure, (b) relative density of the
sample, (c) cell constant of the sample, (d) thickness of the pellet, (e) excitation voltage used during the measurement and (f) applied
pressure during measurement. For completeness, in the case of (f), if pressure during measurement was unknown it was assumed to be < 1
MPa. The dashed line represents the average value and the shaded area the standard deviation from the average.
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Figure S18. Dependence of the reported activation barrier of Sample 4 against (a) pelletizing pressure, (b) relative density of the sample,
(c) cell constant of the sample, (d) thickness of the pellet, (e) excitation voltage used during the measurement and (f) applied pressure during
measurement. For completeness, in the case of (f), if pressure during measurement was unknown it was assumed to be < 1 MPa. The dashed
line represents the average value and the shaded area the standard deviation from the average.
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Figure S19. Dependence of the reported total ionic conductivity of Sample 5 against (a) pelletizing pressure, (b) relative density of the
sample, (c) cell constant of the sample, (d) thickness of the pellet, (e) excitation voltage used during the measurement and (f) applied
pressure during measurement. For completeness, in the case of (f), if pressure during measurement was unknown it was assumed to be < 1
MPa. The dashed line represents the average value and the shaded area the standard deviation from the average.
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Figure S20. Dependence of the reported activation barrier of Sample 5 against (a) pelletizing pressure, (b) relative density of the sample,
(c) cell constant of the sample, (d) thickness of the pellet, (e) excitation voltage used during the measurement and (f) applied pressure during
measurement. For completeness, in the case of (f), if pressure during measurement was unknown it was assumed to be < 1 MPa. The dashed
line represents the average value and the shaded area the standard deviation from the average.
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spreads in ionic conductivities in this study.
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Owing to highly conductive solid ionic conductors, all-solid-state batteries attract significant
attention as promising next-generation energy storage devices. A lot of research is invested in the
search and optimization of solid electrolytes with higher ionic conductivity. However, a systematic
study of an interlaboratory reproducibility of measured ionic conductivities and activation

energies is missing, making the comparison of absolute values in literature challenging. In this



viewpoint, we perform an uncertainty evaluation via a Round Robin approach using different Li-
argyrodites exhibiting orders of magnitude different ionic conductivities as reference materials.
Identical samples are distributed to different research laboratories and the conductivities and
activation barriers are measured by impedance spectroscopy. The results show large ranges of up
to 4.5 mScm! in the measured total ionic conductivity (1.3 —5.8 mScm! for the highest conducting
sample, relative standard deviation 35 — 50% across all samples) and up to 128 meV for the
activation barriers (198 — 326 meV, relative standard deviation 5 — 15%, across all samples),
presenting the necessity of a more rigorous methodology including further collaborations within
the community and multiplicate measurements.

Fast ionic conductors such as lithium and sodium thiophosphates are currently being investigated
for their possible application in all-solid-state batteries.!? Recent research efforts have found a
variety of Li" and Na* based materials such as the thiophosphates Lii1-xM;«P2+xS12 (M = Si, Ge,
Sn),>® LixS-P»Ss glasses,” !> LigPSsX (X = Cl, Br, I),'?? Na3PS4?*?7 and NajSnoPSy,. 1282
These materials can exhibit ionic conductivities > 1 mScem’!, making them viable for solid-state
battery applications. Throughout the literature, however, we can find a spread in the reported ionic
conductivity and activation barrier values, even within the same class of materials. Whereas
significant variations in the Li* ionic transport has been reported as a function of batch variation,
particle size, synthesis procedure, and even due to local sample inhomogeneity,**! to this day, no
rigorous study on the interlaboratory reproducibility in the ionic conductivity measurement via
impedance spectroscopy has been performed. Inspired by the standardization and benchmarking
efforts in other communities, e.g. photovoltaics,*? in this letter we report a Round Robin study that
considers the reproducibility of ionic conductivity measurements in superionic lithium
thiophosphate solid electrolytes.

In this viewpoint, we chose the lithium argyrodite LisPSsX as an exemplary class of materials
because it provides the possibility to establish statistical trends over several orders of magnitude
in the ionic conductivity, ranging from 10* mScm™ up to a few mScm!. All test samples, namely
Li6.6P0.4GeosPSsl, LigPSsCl, LisPSsBro.75l0.25, LisPSsBroaslo.7s and LicPSsI, here identified as
samples (1), (2), (3), (4), and (5), respectively, were synthesized by the organizing group according
to previous reports.'®2? To obtain a sufficient amount of homogeneous powder (10 g), each
composition was synthesized in multiple batches, followed by X-ray diffraction of each batch to

confirm the sample purities (see Figure S1). The resulting sample powders were mixed and



homogenized, such that each participating group received 1 g of identical test sample for each
composition. Prior to the distribution, the ionic conductivity of all homogenized samples was
measured by the organizing group to make sure that the values obtained were similar to previously
reported ones. All samples were supplied as powders to capture the influence of sample-
preparation procedures (i.e. densification procedure, relative density, applied pressure during
measurement and pellet contacting method) on the reported ionic conductivities. Each group was
asked to measure temperature-dependent impedance spectra on the supplied samples, including at
room temperature (25 °C), using the standard measuring procedure within each lab. All groups
were asked to provide the measured impedance spectra and Arrhenius behaviors upon heating (see
Figures S2 — S10) as well as report the calculated room temperature conductivities and the
activation barriers for all samples, without providing the fitting procedure in order to avoid
revealing the identity of the different groups. Further details on the sample preparation and the
methodology reported of each group (labeled A to H) are given in the Supporting Information (see
Table S2 — S10), which includes applied pressure upon densification (pelletizing pressure) and
during measurement, contacting method, contacting material (Au sputtered and stainless steel
pressed), impedance analyzer, excitation voltage, temperature and frequency range, the cell
constants and employed powder masses. Hence, the statistical analysis presented here includes the
measurement uncertainty of the employed impedance spectroscopy, the uncertainty in the cell
constants, as well as the differences in sample preparation for the measurement itself and data
analysis procedure.

Under ideal conditions, the impedance spectrum in a Nyquist representation of a polycrystalline
solid electrolyte is characterized by two well-resolved semicircles and an electrode polarization.
The higher frequency semicircle would then describe the ionic transport in the grains, whereas the
lower-frequency semicircle describes grain boundary contributions to the ionic transport. As is
typically observed for Li" conducting thiophosphates, bulk and grain boundary contributions in
Li-argyrodites cannot be de-convoluted at room temperature (see Supporting Information Figures
S2 — S10).!820 Therefore, in line with the different preparation and measurement procedures, the

here-reported ionic conductivity values correspond to the total ionic conductivities of all samples



and their corresponding activation barriers. Table S11 summarizes all of the reported values used

for this statistical analysis.

The obtained room-temperature conductivities are statistically analyzed using the interquartile
range (IQR) method and the results are shown in Figure 1a as a box plot. Although we observe a
large spread in the reported ionic conductivities for all samples (e.g. up to 4.5 mScm! range for
sample (1), we were not able to detect any outliers in any of the samples with the IQR method. In
the case of samples (1) and (2), the median shows a skewness to lower and higher conductivity
values, respectively, whereas for the lower conducting samples (3), (4) and (5) we observe that the
mean and the median are closer to one another. Moreover, the calculated median for the lower
conducting samples is close to the center of the IQR box, which suggests that the spread in the
conductivity can be viewed as following a normal distribution. In the particular case of samples
(1) and (2), based on this statistical analysis, the samples have very similar median total ionic
conductivities, showing the difficulty in comparing different materials across laboratories.

Since we do not know what the “true” total ionic conductivity of these samples is, it is challenging
to assess the best-practice procedure for the statistical analysis. We can, however, use the different
measures of central tendency (median and average) as reasonable estimates for the “true” total
ionic conductivity, as well as the standard deviation of the ionic conductivity as the representative
expected spread in these samples for the following discussion. It needs to be mentioned that the
term “true” total ionic conductivity only serves as a statistical descriptor here, it does not imply
that measured values of an individual group represent a “false” ionic conductivity. Note that
although the ionic conductivities of all samples range over several orders of magnitude, the
calculated average values are close to the median values and high, but similar, percentages of the
standard deviation are found within all samples (see Figure 1b). As the median of any dataset is
less influenced by extreme values, we take it as the better estimate for the “true” total ionic
conductivity, and use the calculated average to determine relative median errors for all samples
(see Figure 1b). In doing so we observe that for samples with ionic conductivities < 1 mS cm™! this
error is less than 10 %, whereas in the case of the fastest conductor, the LissPo.4Geo.sPSsI sample,

we obtain a much larger error of 22 %.
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In the case of the calculated activation barriers, we observe a similar spread in the reported values
(see Figure 2). The IQR analysis reveals that in the case of the highest and lowest conducting
samples, samples (1) and (5), respectively, one of the values with higher activation barrier is an
outlier. Here, the median values for samples (3), (4), and (5) show a skewness to lower activation
energies. Only in samples (1) and (2) we observe that the mean and the median are closer to one
another and more centered in the IQR box, again suggesting a normal distribution of the data. In
spite of the spread, the percentile standard deviations and relative median errors are much smaller
than those for the ionic conductivities, likely due to the fact that the activation barrier is a parameter
that is extracted from the slope of the Arrhenius plot and is therefore less sensitive to extreme
values at specific temperatures. Nonetheless, even with the small deviation from the average, the
values can correspond to a statistical range of up to 128 meV (198 — 326 meV). This large range
of the activation barriers is significant considering that often values of the activation barriers are
reported with a large number of significant figures and changes in series of solid solutions are

often within this value of the spread. Moreover, these results suggest that direct comparisons



between experimental and theoretically calculated activation barriers are not straightforward and

similar values between them does not validate neither the theory nor experimental results.
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Since the reported conductivities correspond to total conductivities, one may expect an influence
of the densification behavior or resulting relative pellet densities. While nearly 100 % relative
densities can be achieved in oxide ceramic-based materials via sintering, the mechanical soft
nature of the thiophosphate-based electrolytes often leads to densities between 80-90 % by
pressing at ambient temperature. In this study a comparison of the reported ionic conductivities
against the densification (pelletizing pressure) pressure, the relative pellet density, the excitation
voltage, the cell constant and pellet thickness show no strong apparent trend in all samples (Figures
S11 — S20). As an example, Figure 3 shows the absence of clear trends for the ionic conductivity
and the activation barrier of sample (2) as a function of pelletizing pressure and cell constant.
Although there is no apparent trend as a function of cell constants, a qualitative trend of increasing
conductivity with the relative density of the pellet can be observed. However, the trend seen as a
function of relative density is not correlated to the pelletizing pressure, i.e. a higher relative density
is not obtained at higher pelletizing pressures. In addition, whereas no clear influence of the
contacting material was identified, an increasing conductivity with increasing applied pressure
during measurement was found. This trend does not hold for the Au sputtered samples that were
measured without external pressure, indicating the influence of the pressing conditions for pellet
preparation on the measured ionic conductivity. These results highlight the effect of sample
preparation to the microstructure of the sample and its influence on the measured conductivity.

However, it should be noted that the trend with relative densities is not universally observed for



all the samples and less prominent in lower conducting samples as seen in Figure S11 — S20,

adding the difficulty of assessing the underlying mechanism of the here-observed variations.
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Figure 3. Spread in the total ionic conductivities and activation barriers of Sample (2) as a

function of various experimental parameters.

The absence of universal trends among all the samples on one of the experimental parameters
suggests a convolution of influences due to the differences in measurement setups and
measurement approaches. One potential reason for the larger discrepancies at high ionic
conductivities is the lack of a well-resolved semicircle. In this study, only the samples with a lower
ionic conductivity show well resolved semicircles. An experimental approach for modulating the

overall resistance is to change the cell constant (thickness of the pellet divided by the area of the



electrode) and with it using enough amount of sample. Note that although changing the cell
constant may help to resolve the relevant features in the impedance spectra, the cell constant itself
has no influence on the intrinsic conductivity of the material, i.e. when normalizing the impedance
spectra to the cell constant, the same intercept in the real impedance axis will be obtained. In other
words, larger thicknesses will only change the total resistance but not the time constant and
frequency range of the occurring transport processes and a deconvolution of bulk and grain
boundaries may only be possible at low temperatures.’> This may be particularly important in
highly conducting samples that lead to low measured resistances in which the influence of the
microstructure and resulting grain resistances and microstructure may be more prominent, in
comparison to the highly resistive samples. The increasing conductivity with pressure of the
stainless-steel contacts, as well as the observed variation as a function of relative densities, in
contrast to the values obtained by the Au sputtered samples that do not exhibit any external
pressure during measurement, additionally underscores the importance of proper contacting
between particles, as well as with the electrodes.

To show the influence and beneficial approach of low temperature measurements, one of the
participating groups has the experimental capabilities to perform impedance measurements at
temperatures down to -140 °C. At these much lower temperatures it is often possible to separate
the grain impedance from the total ionic conductivity.*® Figure S21 shows the conductivity versus
inverse temperature behavior for a representative sample (2) measured to such low temperatures
as well as a representative impedance spectrum of sample (2) measured at -100 °C. At temperatures
below -75 °C, it is possible to resolve the grain conductivity contributions to the impedance
spectrum. Upon fitting and extrapolating the data of grain conductivity versus inverse temperature,
the extrapolated line of best fit can estimate the upper-bound values of the reported room
temperature total ionic conductivities in this study. These results underscore, again, the effects of
sample microstructure on the ionic conductivity, and how under the right measurement conditions
it is possible to discriminate between bulk and microstructure effects.

Considering the spread in the obtained conductivities and activation barriers a few conclusions
may be drawn. A larger relative median error can be clearly seen in the samples that exhibit high
ionic conductivities > 1 mScm™! likely due to the convergence of different occurring processes that
lead to unresolved processes, which cannot be deconvoluted without a low temperature

measurement.
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Additionally, these lithium thiophosphate electrolytes are highly sensitive to atmosphere and,
while structurally and chemically comparable, differences in glovebox atmospheres (H>O and O»
content, as well as solvents present) as well as during measurement may interfere with a
comparability between groups. Furthermore, pressing in these materials is needed and a certain
degree of microstructural relaxation may occur after pellet consolidation and contacting, making
the “sample history” a possible factor in the observed spread. Nevertheless, the large range and
uncertainty in the reproducibility of the conductivity and activation barriers suggest the need to
adopt a more rigorous approach in the field, as often minor improvements in activation barriers

and conductivities are deemed significant.

First, it seems reasonable that for future studies showing changing conductivities and activation
barriers, e.g. as a result from isovalent and aliovalent substitutions, measurements in triplicates are
necessary and an accurate description of sample consolidation, contacting and measurement
conditions is needed. Here, three different samples of the same composition should be measured
with different cell constants (changing thicknesses as the diameter is often restricted in the cell
setup), in order to change the overall cell resistance and report an average value and their respective
standard deviations. Measurements at low temperatures to deconvolute processes seems crucial,*
however, this is often restricted by experimental setups. While the recommendation of triplicate
measurements seems trivial, it is not often reported in literature despite the fact that these triplicates
may help to more realistic uncertainties in obtained ionic conductivities and activation barriers.
While the measurement of triplicates does not fully alleviate the large range that was found
throughout the groups, it can provide more meaningful information on qualitative changes in the
ionic transport within studies for solid solutions. In the future, measurement standards and standard
materials for measurement setup validation may be needed.

Second, especially within this mechanically soft class of materials there seems to be an influence
of the pressure under measurement when measured in press-cells (see Figure 3). It may hence be
needed to report ionic conductivities as a function of the external pressure applied.

Third, when reporting novel electrolytes with high ionic conductivities > 1 mScm™! we suggest to
send samples to a collaborative group to corroborate the obtained ionic conductivities.

Fourth, a comparison of experimental conductivity values with diffusion coefficients obtained by

nuclear magnetic resonance and with-it calculations of Haven ratios may be subject to a large
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uncertainty based on the experimental range in obtained conductivities. While Haven ratios are
often used to explain correlation effects,** comparing different measurement techniques may not
be very meaningful in extracting information about correlation effects in these systems.

Fifth, often theoretical calculations are internally validated by reproduction of experimental
activation barriers. Despite a smaller relative median error, the larger range of up to 128 meV in
the experimentally obtained activation barriers suggests that a direct comparison between
experiment and theory alone should not be used to validate theoretical results.

Overall, within the field of superionic conductors a more rigorous approach for reporting results
including the experimental conditions and triplicate measurements will be needed to better

understand and reliably design solid electrolytes for the use in solid-state batteries.

Supporting Information

The synthesis procedure of all samples and X-ray diffraction is shown. Further, all experimental
measurement conditions of the different datasets are reported along with their statistical analysis,
measured impedance spectra and Arrhenius plots as well as the comparison of the transport

properties against possible sample preparation and measurement influences.
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